CHEMICAL-PHYSICAL PROCESSES

I. J. Kugelman and J. M. Cohen
Physical & Chemical Treatment Research Program
Advanced Waste Treatment Research Laboratory

ADVANCED WASTE TREATMENT AND WATER REUSE SYMPOSIUM
Great Lakes Region, WQO, EPA
Cleveland, Ohio
March 30-31, 1971



CHEMICAL-PHYSICAL PROCESSES¥*

I. J. Kugelman and J. M. Cohen

INTRODUCTION

The most recent advance in the art of sewage treatment is the application of
physical -chemical technology to raw sewage treatment. 1In reality, physical-
chemical treatment of sewage is not a completely new technology. Chemical
treatment of sewage was widely practiced in England and the United States in
the latter portion of the 19th Century. However, this technique gradually
fell into disuse with the advent of activated sludge, because activated
sludge systems achieved higher degrees of treatment (1). In the 1930's a
number of systems employing physical and chemical treatment in combination
were evaluated. These produced treatment superior to primary sedimentation
followed by activated sludge (conventional treatment) but at a cost 1.5 to

2 times as great (2). This additional increment of cost discouraged adoption
of physical-chemical treatment at that time.

During the last decade advances in physical-chemical treatment technology
resulting from Environmental Protection Agency-supported research have signi-
ficantly reduced the cost of physical-chemical treatment. In addition, it is
apparent that higher levels of treatment will be required in the future to
maintain water quality. As a result of these alterations in conditions,
physical-chemical treatment is now an alternative to conventional treatment,
especially for situations where significant phosphorus removal is required.

GOALS OF SEWAGE TREATMENT

The fundamental goal of sewage treatment is sufficient reduction in the level
of pollutants in the wastewater to allow discharge to the environment. The
pollutants in sewage are grouped into classes of similar compounds which have
the same environmental impact rather than being individually dealt with. At
present the five major pollutant groups of interest are: suspended solids,
organic matter as measured by BOD, TOC or COD, phosphorus compounds, nitrogen
compounds and pathogenic microorganisms. It is impossible to specify one set
of effluent standards which is applicable to all or most situations. However,
it is generally agreed that a good quality effluent will have the character-
istics given in Table 1. 1In addition, complete disinfection will be required.
As yet no general agreement on a nitrogen level is in evidence. It must be
repeated the goals listed above are not design standards, but are guides in
describing a good quality effluent.

*Presented at the Advanced Waste Treatment and Water Reuse Symposium,
Cleveland, Ohio, March 30-31, 1971.



THE CLARIFICATION-ADSORPTION PROCESS

The physical-chemical treatment system which at present is most advanced in
development, and which seems the best is the clarification-adsorption system
schematically illustrated in Figure 1. In this system chemical clarification
and filtration are utilized to achieve almost complete suspended and colloidal
solids removal. With a high enough dose of the proper chemicals essentially
complete phosphorus removal can also be obtained. The function of the
activated carbon step is the removal of soluble organics. As in any conven-
tional system preliminary screening, grit removal and final disinfection

are provided. The filtration step is shown as optional but conservative
design dictates its use. The positioning of this step prior to or after carbon
adsorption is dictated by the type of waste-carbon contacting system provided.
The three steps of chemical clarification, filtration and carbon adsorption
will be discussed in some detail below.

This system does not provide ammonia or nitrate-nitrogen removal. Physical-
chemical methods for soluble nitrogen removal are covered in another lecture

of this symposium. Any of these nitrogen removal methods can be integrated
into the clarification-adsorption system.

CHEMICAL CLARIFICATION

Chemical clarification provides the bulk of the pollutant removal achieved
by this type of treatment system. 1In this unit operation an appropriate
chemical is dosed to the wastewater and the mixture is flocculated and
settled. All of these steps can be conducted in independent units, or

combined into a single unit which is usually referred to as solids-contact
clarifier.

Chemicals which have been successfully used to clarify raw sewage include
organic polymers (3), iron salts (4), aluminum salts (5), and lime (6)(7).
The inorganic coagulants have the advantage of providing for phosphorus
removal. At present there is no rational method for predicting the dose
of chemical required. For planning purposes, jar tests are suggested.
Fortunately field control of the coagulant dose is possible. For all
coagulants except lime the suggested method is monitoring of the clarifier
effluent turbidity. Monitoring of phosphorus also appears promising, as
good clarification is always obtained when sufficient chemical is added to
provide good phosphorus removal. With lime as the coagulant excellent
control is obtained by pH measurement. The pH required to achieve good
clarification and phosphorus removal is dependent on the chemical charac-
teristics of the sewage. 1In areas where the alkalinity and hardness are
low the high lime process in which the pH is raised to approximately 11.5
is required. Generally, two-stage precipitation with intermediate recarbon-
ation is utilized. In hard water, high alkalinity areas a low lime single-
stage precipitation at pH 9.5 to 10 is sufficient.



-3 -

Table 2 illustrates the treatment obtained with chemical clarification in
pilot plants at a variety of locations. In addition to the expected high
levels of suspended solids and phosphorus removal significant organic
removal was obtained. Based on these data and others it can be expected
that chemical clarification of raw sewage will consistently yield organic
removal in the 65-75 percent range. With this degree of organic removal
from chemical coagulation the carbon need provide only a small increment
of additional removal to match the performance of a good secondary treat-
ment system.

Sludge disposal plays a dominant role in the economics of any chemical
clarification system. Only limited data on the characteristics of sludges
resulting from the chemical treatment of raw sewage are available. These
data indicate that with iron or aluminum salts as coagulants:

1. The resulting sludge volume sometimes exceeds and sometimes is
less than primary sludge from the same sewage.

2. The chemical sludge is more difficult to dewater in a vacuum filter
than the corresponding primary sludge.

However, with lime as the coagulation chemical dewatering is extremely rapid
just by gravity thickening. Eimco (8) reported lime-raw sewage sludge solids
concentrations of 157 to 257 after gravity thickening.

In addition to yielding a sludge amenable to rapid and easy dewatering lime
is the only coagulation chemical which can be economically recovered.
Recalcining the lime sludge in a furnace has been successfully conducted in
a tertiary plant at South Lake Tahoe and has been state-of-the-art in water
softening plants for a considerable period of time (9). In addition to
regenerating the lime, the organic solids are incinerated thereby accomplish-
ing ultimate disposal of the sludge. For these reasons it is anticipated
that lime will be the coagulant of choice for most situations.

Design criteria for the coagulation equipment is similar to that used in
water treatment plants. A flash mix of one minute, flocculation for 15 to
30 minutes and sedimentation at upflow rates of 0.5 and 1.0 gpm/ftz.

CARBON ADSORPTION

The role of the carbon adsorption step is the removal of soluble organics
from the wastewater. Although the chemical clarification step does the bulk
of the pollution control job, the carbon adsorption step is required to
produce a good quality effluent. The total organic removal achieved by the
combination of clarification and carbon adsorption at several physical-
chemical pilot plants is illustrated in Table 3. It can be seen that not
only is the removal achieved quite high (957+) but equally important the
residual organics after treatment are quite low. These effluents are
superior to the usual quality of secondary effluent (TOC = 20 mg/l,

COD = 40 to 50 mg/l).



VA

The results reported in Table 3 were obtained with carbon contacting systems
employing granular carbon. In such systems the waste is passed either upward
or downward through columns containing the carbon. Downflow columns function
as packed beds and accomplish filtration of the wastewater. Flow rates of

2 gpm/ft? to 8 gpm/ft2 have been employed. In this flow range essentially
equivalent adsorption efficiency is obtained provided the same contact time
is employed. At flow rates below 2 gpm/ft2 adsorption efficiency is reduced,
while at flow rates above 8 gpm/ft2 excessive pressure drop takes place.
Contact times employed are in the range of 30 minutes to 60 minutes on an
empty bed basis. 1In general increases in contact time up to about 30 minutes
yield proportionate increases in organic removal. Beyond 30 minutes the rate
of increase falls off with increases in contact time and at about 60 minutes
contact becomes negligible, Carbon beds to be operated at the lower end of
the flow rate range are generally designed for gravity flow. Those systems
designed for the higher flow rates employ pressure vessels. A pressure
vessel is more expensive to contruct than a gravity flow vessel but it requires

less land area, and provides greater ability to handle fluctuations in flow
rate.

Provision must be made to periodically backwash downflow carbon beds because
even if they are preceded by a filter they gradually collect suspended solids.
In addition, biological growth takes place on the carbon granules and tends to
clog the bed. It is advisable to include a surface wash and air scour to be
assured of removal of the gelatinous biological growth.

Backwash of the carbon beds satisfactorily relieves clogging but does not
completely remove the biological growth. Consequently, significant biolog-
ical activity is manifest in the carbon beds at most times. This leads to
the development of anaerobic conditions in the carbon bed and generation of
sulfides. Aeration of the column feed has been utilized to prevent anaerobic

conditions, but this produced so much biological growth that excessive back-
wash was required.

In an attempt to overcome these difficulties upflow carbon columns have been
operated in a slightly expanded mode (about 107 expansion). This allows for
significant accumulation of biological activity on the carbon granule with
little increase in head loss. Consequently, aerobic conditions can be main-
tained and sulfide generation prevented.

If the expandad bed system is utilized backwash facilities must still be
provided as it has been found necessary to occasionally remove excess growth.
With this system the flow rate range which can be used is more restricted
than with packed bed systems. With the commercial sizes of carbon available
(8x30 mesh or 16x40 mesh) flow rates above 4 to 5 gpm/ft2 are required to
achieve the proper degree of expansion. In addition, care must be exercised
to avoid hydraulic surges which could wash carbon out of the system. The
filtration section of the physical-chemical treatment prant must follow
carbon contact when the expanded bed system is used.



-5 -

The latest carbon contacting scheme to be applied to waste treatment

utilizes powdered carbon (particle size below 200 mesh). This procedure
provides for a mixture of a carbon slurry and the wastewater in a Reactor-
Clarifier. Polymer addition is generally required to achieve a good gravity
separation of the carbon from the wastewater following contact. The